SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

Appendix C. Radiated Spurious Emission

Temperature : 20.1~22.3°C
Test Engineer : Yuan Lee and Troye Hsieh
Relative Humidity : 54.1~66.7%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz) (dBpV/m )| (dB) |(dBpV/m )| (dBpV )| (dB/m ) [ (dB) | (dB) [(cm)|(deg)|(P/A)|(HNV)
2388.75 53.99 |-20.01 74 43.64 27.45 171 34.2 100 | 228 P H
2390 43.23 |[-10.77 54 32.87 27.46 17.1 34.2 100 | 228 A H
2412 113.56 - - 103.05 | 27.57 17.13 | 34.19 100 | 228 P H
2412 110.46 - - 99.95 27.57 17.13 | 34.19 100 | 228 A H
H
802.11b
H
CH 01
2388.54 53.32 |-20.68 74 42.97 27.45 17.1 34.2 100 | 171 P \Y,
2412MHz
2388.75 43.15 [-10.85 54 328 27.45 17.1 34.2 100 | 171 A Y,
2412 113.31 - - 102.8 27.57 17.13 | 34.19 100 | 171 P Y,
2412 110.22 - - 99.71 27.57 17.13 | 34.19 100 | 171 A \Y,
\Y,
\Y,
2376.72 53.07 |-20.93 74 42.79 27.41 17.08 | 34.21 106 | 230 P H
2389.04 4196 [-12.04 54 316 27.46 17.1 34.2 106 | 230 A H
* 2437 111.25 - - 100.55 | 27.72 17.16 | 34.18 106 | 230 P H
* 2437 108.13 - - 97.43 27.72 17.16 | 34.18 106 | 230 A H
2496.32 53.34 |-20.66 74 42.36 27.89 17.25 | 34.16 106 | 230 P H
802.11b
2485.6 42.37 -11.63 54 31.44 27.87 17.23 | 34.17 106 | 230 A H
CH 06
2360.56 53.54 |-20.46 74 43.35 27.34 17.06 | 34.21 108 | 312 P \Y,
2437MHz
2390 4172 [-12.28 54 31.36 27.46 17.1 34.2 108 | 312 A Y,
* 2437 111.54 - - 100.84 | 27.72 17.16 | 34.18 108 | 312 P Y,
* 2437 108.38 - - 97.68 27.72 17.16 | 34.18 108 | 312 A \Y,
2497.28 53.65 |-20.35 74 42.67 27.89 17.25 | 34.16 108 | 312 P \Y,
2484.8 42.58 -11.42 54 31.65 27.87 17.23 | 34.17 108 | 312 A \Y,
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* 2462 111.33 - - 100.48 27.82 17.2 34.17 166 357 P H
* 2462 108.14 - - 97.29 27.82 17.2 34.17 166 | 357 A H
2496.76 54.87 -19.13 74 43.89 27.89 17.25 34.16 166 357 P H
2485.04 43.44 -10.56 54 3251 27.87 17.23 34.17 166 357 A H
H
802.11b
H
CH 11
* 2462 111.79 - - 100.94 27.82 17.2 34.17 116 308 P \%
2462MHz
* 2462 108.81 - - 97.96 27.82 17.2 34.17 116 308 A \%
2485.32 53.69 -20.31 74 42.76 27.87 17.23 34.17 116 308 P \Y
2483.52 43.09 -10.91 54 32.16 27.87 17.23 | 34.17 116 308 A \Y,
\%
\
1. No otherspurious found.
Remark
2. All results are PASS againstPeak and Average limitline.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz ) (dBpV/m )| (dB ) |(dBpV/m )| (dBpV )| (dB/m )| (dB) [ (dB) |(cm)|(deg)|(P/A)|(HIV)
4824 44.45 -29.55 74 58.08 32.54 11.79 | 57.96 100 61 P H
4824 36.9 -17.1 54 50.53 32.54 11.79 | 57.96 100 61 A H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 01
4824 47.67 -26.33 74 61.3 3254 11.79 | 57.96 105 | 294 P Y,
2412MHz
4824 42.62 -11.38 54 56.25 32.54 11.79 | 57.96 105 | 294 A Y,
\Y,
\Y,
Vv
\%
\Y,
\Y,
Vv
\Y
\Y,
\Y,
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WIH Note | Frequency Level [Margin Limit Read | Antenna [ Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz) (dBuV/m )| (dB ) |(dBuV/m )| (dBuV )| (dB/m ) [ (dB) | (dB) [(cm)|(deg)|(P/A)|(HV)
4874 4468 |-29.32 74 58.06 32.75 11.86 | 57.99 | 100 65 P H
4874 3591 |-18.09 54 49.29 32.75 11.86 | 57.99 | 100 65 A | H
7311 51.7 -22.3 74 59.11 36.86 1446 | 58.73 | 121 | 355 P H
7311 44.56 -9.44 54 51.97 36.86 1446 | 58.73 | 121 | 355 A | H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 4586 ([-28.14 74 59.24 32.75 11.86 | 57.99 | 112 | 274 P \
2437MHz
4874 38.11 [-15.89 54 51.49 32.75 11.86 | 57.99 | 112 | 274 AV
7311 5469 ([-19.31 74 62.1 36.86 14.46 | 58.73 | 110 | 295 P \
7311 49.57 -4.43 54 56.98 36.86 1446 | 58.73 | 110 | 295 Al vV
\
\
\
\
\
\
\
\
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WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz) (dBpV/m )| (dB ) |(dBpV/m )| (dBpV )| (dB/m )| (dB) [ (dB) |(cm)|(deg)|(P/A)|(HIV)
4924 4584 [-28.16 74 59.04 32.9 11.93 | 58.03 114 68 P H
4924 37.95 -16.05 54 51.15 32.9 11.93 | 58.03 114 68 A H
7386 52.57 -21.43 74 60.38 36.56 1435 | 58.72 104 | 260 P H
7386 46.54 -7.46 54 54.35 36.56 1435 | 58.72 104 | 260 A H
H
H
H
H
H
H
H
802.11b
H
CH 11
4924 46.53 -27.47 74 59.73 32.9 11.93 | 58.03 100 | 229 P \Y,
2462MHz
4924 38.52 -15.48 54 51.72 32.9 11.93 | 58.03 100 | 229 A \Y
7386 54.69 -19.31 74 62.5 36.56 1435 | 58.72 107 | 295 P \Y,
7386 49.58 -4.42 54 57.39 36.56 14.35 | 58.72 107 | 295 A \Y,
\Y,
Y,
\Y,
\Y,
\Y,
Y,
\Y,
Y,
1. No otherspurious found.
Remark
2. Al results are PASS againstPeak and Average limitline.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor Loss | Factor [ Pos Pos | Avg.
7+8 (MHz) (dBpV/m )| (dB ) |(dBuV/m )| (dBpV )| (dB/m ) [ (dB) | (dB) [(cm)|(deg)|(P/A)|(HN)

2390 65.85 -8.15 74 55.49 27.46 17.1 34.2 100 | 243 P H
2389.59 51.48 -2.52 54 41.12 27.46 17.1 342 100 | 243 A H
* 2412 111.88 - - 101.37 | 27.57 17.13 | 34.19 100 | 243 P H
* 2412 104.13 - - 93.62 27.57 17.13 34.19 100 243 A H
H

802.119g
H

CH 01

2389.8 65.75 -8.25 74 55.39 27.46 171 34.2 115 172 P Y,

2412MHz
2389.275 51.33 -2.67 54 40.97 27.46 17.1 34.2 115 172 A \%
* 2412 111.48 - - 10097 | 27.57 17.13 | 34.19 115 172 P \Y,
* 2412 103.62 - - 93.11 27.57 17.13 | 34.19 115 172 A \Y,
\Y,
Y,
2388.72 53.27 -20.73 74 42.92 27.45 17.1 34.2 116 | 347 P H
2390 42.83 -11.17 54 32.47 27.46 17.1 34.2 116 | 347 A H
* 2437 114.6 - - 103.9 27.72 17.16 | 34.18 116 | 347 P H
* 2437 106.87 - - 96.17 27.72 17.16 34.18 116 347 A H
2483.76 55.03 -18.97 74 441 27.87 17.23 | 34.17 116 | 347 P H

802.11g
2484.16 43.3 -10.7 54 32.37 27.87 17.23 | 34.17 116 | 347 A H

CH 06

2333.68 53.39 -20.61 74 43.25 27.33 17.03 | 34.22 110 163 P Y,

2437MHz
2389.68 42.15 -11.85 54 31.79 27.46 17.1 34.2 110 163 A \Y
* 2437 113.44 - - 102.74 | 27.72 17.16 | 34.18 110 163 P \Y,
* 2437 105.54 - - 94.84 27.72 17.16 | 34.18 110 163 A \Y,
2486.72 53.9 -20.1 74 42.96 27.87 17.24 | 34.17 110 163 P Y,
2483.6 42.88 -11.12 54 31.95 27.87 17.23 34.17 110 163 A \%
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* 2462 110.84 - - 99.99 27.82 17.2 34.17 113 152 P H
* 2462 103.14 - - 92.29 27.82 17.2 34.17 113 152 A H
2483.68 65.44 -8.56 74 5451 27.87 17.23 34.17 113 152 P H
2483.6 52.44 -1.56 54 4151 27.87 17.23 34.17 113 152 A H
H
802.11g
H
CH 11
* 2462 111.25 - - 100.4 27.82 17.2 34.17 100 170 P \%
2462MHz
* 2462 103.73 - - 92.88 27.82 17.2 34.17 100 170 A \%
2486.36 61.68 -12.32 74 50.74 27.87 17.24 34.17 100 170 P \Y
2483.52 48.56 -5.44 54 37.63 27.87 17.23 34.17 100 170 A \%
\%
\
1. No otherspurious found.
Remark
2. All results are PASS againstPeak and Average limitline.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz ) (dBpV/m )| (dB ) |(dBpV/m )| (dBpV )| (dB/m )| (dB) [ (dB) |(cm)|(deg)|(P/A)|(HIV)
4824 41.06 -32.94 74 54.69 32.54 11.79 | 57.96 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 01
4824 41.21 -32.79 74 54.84 3254 11.79 | 57.96 - - P Y,
2412MHz
Y,
\Y,
\Y,
Vv
\%
\Y,
\Y,
Vv
\Y
\Y,
\Y,
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WIH Note | Frequency Level [Margin Limit Read | Antenna [ Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz) (dBuV/m )| (dB ) |(dBuV/m )| (dBuV )| (dB/m ) [ (dB) | (dB) [(cm)|(deg)|(P/A)|(HV)
4874 43.79 ([-30.21 74 57.17 32.75 11.86 | 57.99 - - P H
7311 57.2 -16.8 74 64.61 36.86 14.46 | 58.73 | 100 | 253 P H
7311 45.44 -8.56 54 52.85 36.86 14.46 | 58.73 | 100 | 253 A H
H
H
H
H
H
H
H
H
802.119g
H
CH 06
4874 4335 [-30.65 74 56.73 32.75 11.86 | 57.99 - - P \
2437MHz
7311 61.88 [-12.12 74 69.29 36.86 14.46 | 58.73 | 100 | 129 P \
7311 49.64 -4.36 54 57.05 36.86 14.46 | 58.73 | 100 | 129 AV
\
\
\
\
\
\
\
\
\
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WIH Note | Frequency Level [Margin Limit Read | Antenna [ Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz ) (dBpV/m )| (dB ) |(dBpV/m )| (dBuV )| (dB/m ) [ (dB) | (dB) [(cm)|(deg)|(P/A)|(HNV)
4924 422 -31.8 74 55.4 32.9 11.93 | 58.03 - - P H
7386 54.23 -19.77 74 62.04 36.56 1435 | 58.72 110 | 255 P H
7386 42.58 -11.42 54 50.39 36.56 1435 | 58.72 110 | 255 A H
H
H
H
H
H
H
H
H
802.119g
H
CH 11
4924 42.01 -31.99 74 55.21 32.9 11.93 | 58.03 - - P \Y,
2462MHz
7386 58.37 -15.63 74 66.18 36.56 1435 | 58.72 108 | 298 P \Y
7386 45.08 -8.92 54 52.89 36.56 1435 | 58.72 108 | 298 A \Y,
\Y,
\Y,
Y,
\Y,
\Y,
\Y,
Y,
\Y,
Y,
1. No otherspurious found.
2. All results are PASS againstPeak and Average limitline.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficientmargin against limit line or noise
floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor [ Pos Pos | Avg.
7+8 (MHz) [(dBuv/m )| (dB) |(dBuVv/im )| (dBuVv )| (dB/m )| (dB) | (dB) |(cm)]|(deg)|(P/A)|(HN)
2389.8 66.42 -7.58 74 56.06 27.46 17.1 342 150 341 P H
2389.485 49.65 -4.35 54 39.29 27.46 17.1 34.2 150 341 A H
* 2412 113.55 - - 103.04 27.57 17.13 | 34.19 150 341 P H
* 2412 103.62 - - 93.11 27.57 17.13 34.19 150 341 A H
802.11ax H
HE20 Full H
CH 01 2389.695 68.89 -5.11 74 58.53 27.46 17.1 34.2 150 356 P \%
2412MHz 2390 5141 | -2.59 54 4105 | 2746 | 171 | 342 | 150 | 356 | A | V
* 2412 112.04 - - 101.53 27.57 17.13 | 34.19 150 356 P \%
* 2412 103.35 - - 92.84 27.57 17.13 | 34.19 150 356 A \%
\%
\%
2388.24 53.36 -20.64 74 43.01 27.45 17.1 342 117 347 P H
2390 42.69 -11.31 54 32.33 27.46 17.1 34.2 117 347 A H
* 2437 115.44 - - 104.74 27.72 17.16 | 34.18 117 347 P H
* 2437 106.24 - - 95.54 27.72 17.16 34.18 117 347 A H
802.11ax 2483.52 55.24 -18.76 74 4431 27.87 17.23 | 34.17 117 347 P H
HE20 Full 2483.52 43.59 -1041 54 32.66 27.87 17.23 | 34.17 117 347 A H
CH 06 2353.52 52.39 -21.61 74 42.25 27.31 17.05 | 34.22 110 6 P \%
2437MHz 2390 4227 |-11.73 54 3191 | 27.46 171 342 | 110 6 AV
* 2437 114.23 - - 103.53 27.72 17.16 | 34.18 110 6 P \%
* 2437 105.49 - - 94.79 27.72 17.16 | 34.18 110 6 A \%
2483.84 54.83 -19.17 74 43.9 27.87 17.23 | 34.17 110 6 P \%
2483.6 43.41 -10.59 54 32.48 27.87 17.23 34.17 110 6 A \%
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WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz) |(dBuvim )| (dB ) |(dBpV/m )| (dBuV )| (dB/m ) | (dB) | (dB) |(cm)|(deg)|(P/A)|HN)
* 2462 110.02 - - 99.17 27.82 17.2 34.17 100 239 P H
* 2462 101.13 - - 90.28 27.82 17.2 34.17 100 239 A H
2483.88 66.29 -7.71 74 55.36 27.87 17.23 | 34.17 100 239 P H
2483.52 52.08 -1.92 54 41.15 27.87 17.23 34.17 100 239 A H
802.11ax H
HE20 Full H
CH 11 * 2462 108.55 - - 97.7 27.82 17.2 34.17 131 275 P \%
2462MHz |« 2462 99.84 - - 88.99 | 27.82 | 172 | 3417 | 131 | 275 | A | V
2483.8 67.08 -6.92 74 56.15 27.87 17.23 34.17 131 275 P \%
2483.52 52.58 -1.42 54 41.65 27.87 17.23 34.17 131 275 A \%
\%
\%
1. No otherspurious found.
Remark
2. Al results are PASS againstPeak and Average limitline.
TEL: 886-3-327-0868 Page Number : C12 of C25

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIF Note | Frequency Level [Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.

7+8 (MHz)  |(dBpV/m )| (dB) [(dBpV/m )| (dBuV )| (dB/m ) [ (dB) [ (dB) [(cm)|(deg)|(P/A)|(HN)
4824 411 -32.9 74 54.73 3254 11.79 | 57.96 - - P H

H

H

H

H

H

H

H

H

H

802.11ax H
HE20 Full H
CH 01 4824 41.6 -32.4 74 55.23 32.54 11.79 | 57.96 - - P \Y
2412MHz \Y
\%

\%

\%

\%

\%

\%

\%

\%

\%

\%
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WIH Note | Frequency Level [Margin Limit Read | Antenna [ Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz ) (dBpV/m )| (dB) [(dBpV/m )| (dBuV )| (dB/m )| (dB) | (dB) |(cm)[(deg)|(P/A)|(HN)
4874 42.42 -31.58 74 55.8 32.75 11.86 | 57.99 - - P H
7311 58.39 [-15.61 74 65.8 36.86 | 14.46 | 58.73 | 100 | 252 P | H
7311 46.39 -7.61 54 53.8 36.86 | 14.46 | 58.73 | 100 | 252 A | H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 41.89 -32.11 74 55.27 32.75 11.86 | 57.99 - - P \Y
2437MHz 7311 63.68 [-10.32 74 71.09 36.86 | 14.46 | 58.73 | 100 | 130 Pl V
7311 50.49 -3.51 54 57.9 36.86 1446 | 58.73 100 130 A \
\Y
\Y
\Y
\
\Y
\Y
\Y
\Y
\Y
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WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz) (dBpV/m )| (dB ) |(dBpV/m )| (dBpV )| (dB/m )| (dB) [ (dB) |(cm)|(deg)|(P/A)|(HIV)
4924 42.17 -31.83 74 55.37 32.9 11.93 | 58.03 - - P
7386 43.14 [-30.86 74 50.95 36.56 1435 | 58.72 - - P
802.11ax
HE20 Full
CH 11 4924 42.95 -31.05 74 56.15 32.9 11.93 | 58.03 - - P
2462MHz 7386 42.83 |[-31.17 74 50.64 | 36.56 | 14.35 | 58.72 - - P

I <K I<KI<K <K<K <K<K <K< fFfT|jTT|j]T|]T|T|T|(T|T|T|T|T

1. No otherspurious found.

2. All results are PASS againstPeak and Average limitline.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficientmargin against limit line or noise
floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor [ Pos Pos | Avg.
7+8 (MHz ) (dBuV/m )| (dB ) |(dBuV/m )| (dBuV )| (dB/m )| (dB) | (dB) [(cm)]|(deg)]|(P/A)|(HV)
2390 72.44 -1.56 74 62.08 27.46 171 34.2 100 | 348 P | H
2389.8 49.97 -4.03 54 39.61 27.46 17.1 34.2 100 348 A H
2412 112.58 - - 102.07 27.57 17.13 34.19 100 348 P H
802.11ax 2412 104.68 - - 94.17 | 2757 | 1713 | 3419 | 100 | 348 | A | H
HE20 H
Partial H
106/53 2389.8 71.48 -2.52 74 61.12 27.46 17.1 34.2 111 360 P \%
CH 01 2389.905 4954 | -4.46 54 3918 | 2746 | 171 | 342 | 111 | 360 | A | V
2412MHz 2412 112.56 - - 102.05 | 2757 | 1713 | 3419 | 111 | 360 | P | V
2412 104.23 - - 93.72 27.57 17.13 34.19 111 360 A \%
\%
\%
2462 113.85 - - 103 27.82 17.2 34.17 100 245 P H
2462 105.73 - - 94.88 27.82 17.2 34.17 100 245 A H
2483.72 70.48 -3.52 74 59.55 27.87 17.23 34.17 100 245 P H
802.11ax 2484.04 48.12 | -5.88 54 37.19 | 27.87 | 1723 | 3417 | 100 | 245 | A | H
HE20 H
Partial H
106/54 2462 111.91 - - 101.06 27.82 17.2 34.17 150 283 P \%
CH11 2462 103.63 - - 92.78 | 27.82 172 | 3417 | 150 | 283 | A | V
2462MHz 2483.76 7062 | -3.38 74 5969 | 27.87 | 1723 | 3417 | 150 | 283 | P | V
2484.04 48.12 -5.88 54 37.19 27.87 17.23 34.17 150 283 A \%
\%
\%
1. No otherspurious found.
Remark
2. All results are PASS againstPeak and Average limitline.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor [ Pos Pos | Avg.
7+8 (MHz) [(dBuv/m )| (dB) |(dBuVv/im )| (dBuVv )| (dB/m )| (dB) | (dB) |(cm)]|(deg)|(P/A)|(HN)
2389.84 69.43 -4.57 74 59.07 27.46 17.1 342 100 350 P H
2389.84 52.69 -1.31 54 42.33 27.46 17.1 34.2 100 350 A H
* 2422 109.3 - - 98.72 27.63 17.14 | 34.19 100 350 P H
* 2422 100.26 - - 89.68 27.63 17.14 | 34.19 100 350 A H
802.11ax 2485.52 54.35 -19.65 74 43.42 27.87 17.23 | 34.17 100 350 P H
HE40 Full 2485.6 43.71 -10.29 54 32.78 27.87 17.23 | 34.17 100 350 A H
CH 03 2389.84 68.14 -5.86 74 57.78 27.46 17.1 342 109 360 P \%
2422MHz 2389.2 50.17 | -3.83 54 3981 | 2746 | 171 | 342 | 109 | 360 | A | V
* 2422 109.87 - - 99.29 27.63 17.14 | 34.19 109 360 P \%
* 2422 100.27 - - 89.69 27.63 17.14 | 34.19 109 360 A \%
2486.88 5451 -19.49 74 43.56 27.87 17.24 | 34.16 109 360 P \%
2485.6 434 -10.6 54 32.47 27.87 17.23 | 34.17 109 360 A \%
2390 63.62 -10.38 74 53.26 27.46 17.1 342 150 351 P H
2390 47.6 -6.4 54 37.24 27.46 17.1 34.2 150 351 A H
* 2437 111.64 - - 100.94 27.72 17.16 | 34.18 150 351 P H
* 2437 102.26 - - 91.56 27.72 17.16 34.18 150 351 A H
802.11ax 2485.28 65.71 -8.29 74 54.78 27.87 17.23 | 34.17 150 351 P H
HE40 Full 2483.52 5141 -2.59 54 40.48 27.87 17.23 | 34.17 150 351 A H
CH 06 2389.36 63.88 -10.12 74 53.52 27.46 17.1 34.2 112 360 P \%
2437MHz 2390 4723 | -6.77 54 36.87 | 27.46 171 342 | 112 | 360 | A | V
* 2437 112.04 - - 101.34 27.72 17.16 | 34.18 112 360 P \%
* 2437 101.97 - - 91.27 27.72 17.16 | 34.18 112 360 A \%
2485.44 65.2 -8.8 74 54.27 27.87 17.23 | 34.17 112 360 P \%
248352 50.6 -34 54 39.67 27.87 17.23 | 34.17 112 360 A \%
TEL: 886-3-327-0868 Page Number . C17 of C25
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WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz) |(dBuvim )| (dB ) |(dBpV/m )| (dBuV )| (dB/m ) | (dB) | (dB) |(cm)|(deg)|(P/A)|HN)
2388.88 59.53 -14.47 74 49.17 27.46 17.1 34.2 150 349 P H
2390 44.32 -9.68 54 33.96 27.46 17.1 34.2 150 349 A H
2452 110.14 - - 99.33 27.8 17.19 34.18 150 349 P H
2452 10041 - - 89.6 27.8 17.19 34.18 150 349 A H
802.11ax 2484 .48 70.2 -3.8 74 59.27 27.87 17.23 34.17 150 349 P H
HE40 Full 2486.88 49.16 -4.84 54 38.21 27.87 17.24 34.16 150 349 A H
CH 09 2384.88 53.17 -20.83 74 42.84 27.44 17.09 342 100 159 P \%
2452MHz 2390 4265 |-11.35 54 3229 | 2746 | 171 | 342 | 100 | 159 | A | V
2452 110 - - 99.19 27.8 17.19 34.18 100 159 P \%
2452 100.62 - - 89.81 27.8 17.19 34.18 100 159 A \%
2486.8 68.53 -5.47 74 57.59 27.87 17.24 34.17 100 159 P \%
2483.52 52.39 -1.61 54 41.46 27.87 17.23 34.17 100 159 A \%
1. No otherspurious found.
Remark
2. Al results are PASS againstPeak and Average limitline.
TEL: 886-3-327-0868 Page Number : C18 of C25
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Report No. : FR332310C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.

7+8 (MHz ) (dBpV/im )| (dB) [(dBpV/m )| (dBpV )| (dB/m )| (dB) | (dB) |[(cm)|(deg)|(P/A)|(HN)
4844 41.82 -32.18 74 55.31 32.66 11.82 57.97 - - P H

7266 44.66 -29.34 74 51.9 36.97 14.53 58.74 - - P H

H

H

H

H

H

H

H

H

802.11ax H
HE40 Full H
CH 03 4844 41.34 -32.66 74 54.83 32.66 11.82 57.97 - - P \%
2422MHz 7266 46.48 -27.52 74 53.72 36.97 14.53 58.74 - - P \%
\%

\%

\%

\%

\%

\%

\%

\%

\%

\%
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WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz) (dBpV/m )| (dB ) |(dBuV/m )| (dBuV )| (dB/m ) [ (dB) | (dB) [(cm)|(deg)|(P/A)|(HN)
4874 42.06 -31.94 74 55.44 32.75 11.86 | 57.99 - - P H
7311 56.1 -17.9 74 63.51 36.86 14.46 | 58.73 100 252 P H
7311 44.39 -9.61 54 51.8 36.86 14.46 | 58.73 100 252 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 42.63 -31.37 74 56.01 32.75 11.86 | 57.99 - - P \%
2437MHz 7311 58.95 |-15.05 74 66.36 36.86 1446 | 58.73 | 100 | 130 P \
7311 48.29 -5.71 54 55.7 36.86 14.46 | 58.73 100 130 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz) (dBpV/m )| (dB ) |(dBpV/m )| (dBpV )| (dB/m )| (dB) [ (dB) |(cm)|(deg)|(P/A)|(HIV)
4904 42.01 -31.99 74 55.3 32.82 1191 | 58.02 - - P
7356 44.88 -29.12 74 52.53 36.68 1439 | 58.72 - - P
802.11ax
HE40 Full
CH 09 4904 42.03 -31.97 74 55.32 32.82 1191 | 58.02 - - P
2452MHz 7356 46.5 275 74 54.15 | 36.68 | 14.39 | 58.72 - - P

I <K I<KI<K <K<K <K<K <K< fFfT|jTT|j]T|]T|T|T|(T|T|T|T|T

1. No otherspurious found.

2. All results are PASS againstPeak and Average limitline.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficientmargin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C21 of C25
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIH Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor [ Pos Pos | Avg.
7+8 (MHz) |(dBuVv/im )| (dB ) |(dBuVv/m )| (dBuV )| (dBm )| (dB) | (dB) |(cm)|(deg)|(P/A)|HN)
2386 72.27 -1.73 74 61.94 27.44 17.09 342 150 347 P H
2386.48 49.21 -4.79 54 38.87 27.45 17.09 34.2 150 347 A H
* 2422 112.43 - - 101.85 27.63 17.14 34.19 150 347 P H
802.11ax | * 2422 102.34 - - 91.76 | 27.63 | 17.14 | 3419 | 150 | 347 | A | H
HE40 2484.48 56.65 -17.35 74 45.72 27.87 17.23 34.17 150 347 P H
Partial 2483.68 43.46 -10.54 54 32.53 27.87 17.23 34.17 150 347 A H
242/61 2385.52 71.34 -2.66 74 61.01 27.44 17.09 34.2 100 357 P \%
CH 03 2385.84 4889 | -5.11 54 3856 | 2744 | 17.09 | 342 | 100 | 357 | A | V
2422MHz |« 2422 11153 - - 100.95 | 27.63 | 17.14 | 3419 | 100 | 357 | P | V
* 2422 102.35 - - 91.77 27.63 17.14 34.19 100 357 A \%
2484 .24 57.62 -16.38 74 46.69 27.87 17.23 34.17 100 357 P \%
2483.84 43.86 -10.14 54 32.93 27.87 17.23 34.17 100 357 A \%
2389.84 56.7 -17.3 74 46.34 27.46 17.1 342 100 351 P H
2386.32 42.2 -11.8 54 31.86 27.45 17.09 34.2 100 351 A H
* 2452 11041 - - 99.6 27.8 17.19 34.18 100 351 P H
802.11ax | * 2452 100.63 - - 89.82 | 278 | 17.19 | 3418 | 100 | 351 | A | H
HE40 2484.88 71.58 -2.42 74 60.65 27.87 17.23 34.17 100 351 P H
Partial 2483.52 48.15 -5.85 54 37.22 27.87 17.23 34.17 100 351 A H
242/62 2389.84 56.64 -17.36 74 46.28 27.46 17.1 34.2 103 360 P \%
CH 09 2390 42.37 |-11.63 54 3201 | 27.46 171 342 | 103 | 360 | A | V
2452MHz |« 2452 111.4 - - 10059 | 27.8 | 17.19 | 3418 | 103 | 360 | P | V
* 2452 101.93 - - 91.12 27.8 17.19 34.18 103 360 A \%
2484 .48 70.94 -3.06 74 60.01 27.87 17.23 34.17 103 360 P \%
2485.2 47.94 -6.06 54 37.01 27.87 17.23 34.17 103 360 A \%
1. No otherspurious found.
Remark
2. All results are PASS againstPeak and Average limitline.
TEL: 886-3-327-0868 Page Number : C22 of C25
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIF Note | Frequency Level [Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos | Avg.
7+8 (MHz) (dBuV/m )| (dB) |(dBuV/m )| (dBuV) | (dB/m )| (dB) | (dB) [(cm)]|(deg)]|(P/A)|(HN)
30 32.08 -7.92 40 39.47 23.92 0.84 32.15 - - P H
126.39 35.88 -7.62 435 48.78 17.45 181 | 32.16 - - P | H
161.76 29.34 -14.16 43.5 43.38 16.02 2.03 32.09 - - P H
565.3 275 -18.5 46 30.15 25.71 3.64 32 - - P H
769.7 31.06 -14.94 46 30.91 27.75 4.25 31.85 - - P H
955.2 3365 |[-12.35 46 29.3 30.42 468 | 30.75 - - P | H
H
H
H
H
2.4GHz H
802.11ax H
HE40 30 36.71 -3.29 40 44.1 23.92 0.84 32.15 100 355 | QP | V
LF 64.29 29.24 [-10.76 40 48.67 11.55 126 | 32.24 - - P |V
124.77 33.61 -9.89 43.5 46.53 17.43 1.81 32.16 - - P \%
589.8 27.35 -18.65 46 30.48 25.28 3.7 3211 - - P \%
720 34.79 -11.21 46 36.07 26.64 4.09 32.01 - - P \%
959.4 34.2 -11.8 46 29.55 30.66 4.69 30.7 - - P \
\%
\%
\%
\%
\%
\%
1. No otherspurious found.
2. Al results are PASS againstlimitline.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least6dB margin

againstlimitoremissionis noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Testresultis Margin line.

P/A Peak or Average

HNV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C24 of C25
FAX: 886-3-327-0855
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Report No. : FR332310C

A calculation example for radiated spurious emission is shown as below:

FAX: 886-3-327-0855

WIH Note | Frequency Level [Margin Limit Read | Antenna [ Path [Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor [ Pos Pos | Avg.
7+8 (MHz) (dBpV/im )| (dB) [(dBpV/m )| (dBpV )| (dB/m )| (dB) | (dB) |[(cm)|(deg)[(P/A)|(HNV)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 4354 ([-10.46 54 42.6 32.22 458 35.86 | 103 | 308 A | H
1. Path Loss(dB)=Cableloss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/im)=
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — LimitLine(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuyV/m)
= Antenna Factor(dB/m) + Path Loss(dB)+ Read Level(dBpV) - Preamp Factor(dB)
=32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Margin(dB)
= Level(dBuV/Im) — LimitLine(dBuV/im)
=55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/im)
= Antenna Factor(dB/m) + Path Loss(dB)+ Read Level(dBuV) - Preamp Factor(dB)
=32.22(dB/m) + 4.58(dB) + 42.6(dBpV) — 35.86 (dB)
=43.54 (dBuV/m)
2. Margin(dB)
= Level(dBpuV/m) — LimitLine(dBuV/m)
= 43.54(dBuV/im) — 54(dBpV/m)
=-10.46(dB)
Both peak and average measured complies with the limit line, so testresult is “PASS”.
TEL: 886-3-327-0868 Page Number : C25 of C25
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20.1~22.3°C
Test Engineer : Yuan Lee and Troye Hsieh
Relative Humidity : 54.1~66.7%
Note symbol
-L | Low channel location
-R | High channel location
TEL: 886-3-327-0868 Page Number : D1 of D62

FAX: 886-3-327-0855
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. : FR332310C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

) dBovim) Date: 2023.05:46 ) uvim) Date:2023.05.46
122 122
1050 1050
y |
pen 74
704 709
528 .l 5. o d Lh, O
T R
s50) 350
15 .
S0 T, . 760 0. 700 s L O T 00
roquency (Miz) Freauency (i)
site £ 03CHI-HY site 03CHILHY
Condifion  :PEAK_BE_74 3m 91200_01620_220824 HORIZONTAL Condition PEAK_74 3m 91200_01620_220824 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 By Date: 20230516 J uvim) Date:2023.05.16
122 122
I
1050 = 1050
va s
A6 54
= — - —
B 1 A N I o .
350) 350
15 .
ST 0 760 D 70, zats T R T )
Freauency iz Freauency (i)
site 03CHILHY site 03CHILHY
Condifion AV6_BE_54 3m 91200_01620_220824 HORTZONTAL Condifion AV6_54 3m 91200_01620_220824 HORIZONTAL
RBW/1000.000KHz VBW-0010KHz SWT:Auto RBW-1000000KHz VBW-0010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

70.0/ 70.0/ '
. "
028 N S S PO 90| SN
e ——
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
Rk To0B 000k VW 000 0K W At e T000 000k ToW 3000 00061 W T Ao
. | s
. o ———
35.0( 380
ey e

AV6_54 3m 91200_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

7+8

Horizontal

Fundamental

Peak

1 (081

wim)

Date: 2023.05-16.
1225)
1050)

a75)

700 L

\
LN

350

175

310 240, 2560, 360, 2400, 2. 2840, 2860, 2470
Frequency (MiHz)
03CHIL-HY

site
Condition

PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A @Buvim) Date: 2023.05-16
1225
1050
o7,
peAK 74
700 ’J
X A M
35
7.
000 00 00 70 100 zio0. 2300 2800 2700, 3000

Frequency (MHa)
03CHILHY

PEAK_74 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

Avg.

1 (dBuVim)

Date: 20230516

1225

1050)

Site
Condition

740, 7560, 7560, 2400, 720, 240,
Froquency (Miz)

03CHILHY

AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450, 2470

A (@BuVim) Date: 2023.05-16
1225
1050
8.
700
| e 54
52 i
[
350{—
175
1000 300, 1500, 1700 1900, 2100 2300 2500, 2700, 3000
Frequency (MHz)
Site 03CHILHY
Condition

AV6_54 3m 9120D_01620_220824 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D4 of D62



somonas. FCC RADIO TEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

7+8

Horizontal

Fundamental

Date: 2023.05-16.

2%, 2840, 2450,

2450, 2850, 2450, E
Froquency (MHz)

Avg.

AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Condition PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL
TR
.
7N
-
87.5| / \\
v
\ AVG_BE_54|
ot
= =
Condition

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

7+8

Vertical

Fundamental

A gBuvim)

Date: 2023.05-16.

1225)

1050)

A @Buvim)

Date: 2023.0515

1225

1050)

PEAK 74

R S i
R

ottt

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m 91200_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

e Feenc b
e oxcritsy sie sty
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
ROWICOG000RHZ UNT3000 000K TR ROW 00000z W3000 000KH WT Ao
A o
s
J
i | y N P —
e o
sie oacrurey coury
Coiton AV BE 54 am51200, 01620 220824 VERTICAL Congion
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WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

7+8 Vertical Fundamental

Date: 2023.05-16.

1225)

1050) /N\\

a75) A A

s .
/" ™
< \\
52 st
350
a2 243, 2840, 2450, 2450, 2850, 2450, 2
Froquency (MHz)

site 03CHIL-HY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20230516

\
/ \ avo B 54
52—

740,

260,

Froquency (MHz)

Site 03CHILHY

Condition AV6_BE_54 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank
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WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

7+8

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m 9120D_01620_220824 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bvim) Date: 20230516 A @Bovim) Date: 20230516
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“ L e L o s b B B
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Froquency (WHz) Freauency (Hz)
site 03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m 91200_01620_220824 HORTZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.05-16 A @Bovim) Date: 20230516
122 1225
1050 T 1059
a3 \\ o
hS
700 AN 700
\ sk
525 C [:2
Sy Y
350 350
175 175
460 24632465 457, 24502471 2473 2475 2477 2470, 2401 2453 2405 2467 2460.2491 2493 24952497, 2500 000 Too. 0. oo 1s00.  zioa 230 2500 2700 000
Froquency (Miz) Frequency (WHz)
site 03CHILHY site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL Condition

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number

: D8 of D62



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

7+8

Vertical

Fundamental

Peak

A 9Buvim)

Date: 2023.05-16.

1225)

‘NM\\

PEAK BE_74

450 2463 2465 24672469, 2471, 2473, 2475, 2477, 2479, 2451, 2483.248
Froquency (Miz)
site 03CHIL-HY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5.2467.2469 24912493, 2495.2497. 2

A @Buvim)

Date: 2023.0515

1225
1050)
o7,
PEAK 74
709
)| Mgt sons
525 b el
SRR S S E
350
7.
000 300, T80 1700 1900 2100 2300, 2500, 2700, 3000

Frequency (MHa)
03CHILHY

PEAK_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

Avg.

) @Buvim) Date: 2023.05.16
122

1050 T

o

700

2 VG e b4
350

175

450 2463.2465. 2467, 2459, 2471, 2473, 24752477, 2479, 481,248
Froquency (Miz)

03CHILHY

AV6_BE_54 3m 9120D_01620_220824 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Site
Condition

5.7485. 7487, 7459.2491. 2495, 2495.2497. 7500

A @BuVim) Date: 2023.051
1225

1050)

o7,

700

av6 54

52

380 -

175

000 00, T500. 1700 1900 2100 2300, 2500, Z700. 3000

Freauency (MHa)

site 03CHII-HY
Condition

AV6_54 3m 91200_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number

: D9 of D62



SPORTON LAB.

FCC RADIOTEST REPORT

Report No

. : FR332310C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

o suwsosts coum O

.

1050 P 1050

87.5| / 87.5

il 1 PEAK 74
70| 1 700, \\
N . ]
e
s e
Site 2 03CH11-HY Site 03CHI11-HY
Condition : PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORIZONTAL
oico0bom e vo soon e bu s TN
- — coum [
.
1050 = 1050 1
V'V
|
700| va 700,
~ - ao
g N U R
R ama o
Site 03CH11-HY Site 03CHI11-HY
Condition AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL Condition 'AV6_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D10

of D62



SPORTON LAB.

FCC RADIOTEST REPORT

R

eport No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A 9Buvim) Date: 2023.05-16. A @Buvim) Date: 2023.05165
1225) 1225
1050) 1050)
a75) o7,
PEAK 74
70,0 70.0) { ﬁ
L PR AR ST U B s
350 350
175 7.
310 2320, 240, 2360, 2300, 200, 15 000 300, 9500 1700 1900 2100 2300, 2500, 2700, 3000
Froquency (MHz) Frequency (MHa)
03CHIL-HY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@BuVim) Date: 20230516 A @BuVim) Date: 2023.051
1225 1225
1050) 1050)
75 o7,
700) 709
av6 54
525 52
350 350 =
175 175
310 7320, 7540, 2560, 7580, 2400, 215 000 00, T500. 1700 1900 2100 200, 2500, Z700. 3000
Froquency (Mz) Freauency (MHa)
Site 03CHILHY site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 VERTICAL Condition

AV6_54 3m 91200_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D11 of D62



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

7+8

Horizontal

Fundamental

Peak

A gBuvim)

Date: 2023.05-16.

1225)

1050)

310 240, 2560, 2380, 2400,
Frequency (MiHz)

03CHIL-HY

PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

2840, 2860, 2470

A @Buvim) Date: 2023.05165
1225
1050)
o7,
) PEAK 74
709 \
it | Mtpsestscoiarnbns
2 b o
350
7.
000 300, T80 1700 1900 2100 2300, 2500, 2700, 3000
Frequency (MHa)
site 03CHILHY
Condition

PEAK_74 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuVim)

Date: 20230516

1225

1050)

310 740, 7560, 7560, 2400, 720,
Froquency (Miz)
Site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450, 2470

J g8

Date: 2023.0515

1225

1050)

00, T500. 1700 1900 2100 2300, 2500,
Freauency (MHa)

03CHII-HY

AV6_54 3m 9120D_01620_220824 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2700,

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D12 of D62



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

7+8

Horizontal

Fundamental

Avg.

740,

03CHILHY

AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

260, ato, 248
Froquency (MHz)

Date: 20230516
129
1054 i EANASN
\\
/
o
s L
v \w\w L pen ee 1]
RN
v
52.5 i
354
T E T
Frequency tiz
site o3cHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KH? VBW:3000.000KHZ SWT:ATo
oo et 20230515
121
1054 —~
YA
/ VA
75 |
\
\
709 \
R Ny
N B 54
524 o

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D13 of D62



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) dBovim) Dote: 20230516 s @Bavim) Dote: 20230546
122 1225
1
1050 A 1050
w) | "
\ | pen 74
700) . A 700 !
/,\/M A
s NS
8 L P r e A R
350 350
1) e
570 B R N L RN T N T ) 00 oo w0 Wi e zion 70 00 700 3000
Frequency (M) Froaency (Ha)
site 03CHILMY site 03CH1LHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) dBovim) Date: 20230516 ) @Bavim) Dote: 20230546
122 1225
1050 A= 1050
A% \
a1 \ o
700 / \ 700
N A
e vy .
EEY T T— —]
359 sso
ez Iz
510 T e mw ez aMo 2402470 %0 oo w0 weh e zion  zen  06 7i0s 000
Froauency iz Freavency (WHz)
site 03CHIL-HY site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 VERTICAL Condition AV6_54 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D14 of D62



somonas. FCC RADIO TEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

7+8

Vertical

Fundamental

Peak

Dote: 20230516
1225
)
105.0| /// AV \\
o75) + 5
I WM
\/U\\//\“’/\'L.
52 N
350
a2 Zad. 7450 7460 2400 w2
Frequency (M)
site 03CHILHY
Condition

PEAK_BE_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

Date: 20230516

VG B 54
BN

740,

260, ato,
Froquency (MHz)
03CHILHY

AV6_BE_54 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D15 of D62



somonas. FCC RADIO TEST REPORT Report No. : FR332310C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

7+8 Horizontal Fundamental

A 9Buvim) Date: 2023.05-16.

A @Buvim) Date: 2023.05165

1225)

1225

1050 T 105.)

a5 .
N

e e 14 peac 74
704 w\/x\v
w24 NS NI

L IO . e
S ==~ Lo ey
350 350
173 .
/460 2463, 2465 457, 2460 2471, 247 2475 2477 2478, 2401 2453 2485, 2467 2460 2401, 2499, 2495.2497. 2 000 T 00 oo 1600 zion  Z0 500 7700 000
Frequency (M) Freauency (MHz)
site 03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 HORTZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000000KHz SWT:Auto
) Buvim) Date:2023.05.16 2 mavim) Date: 20230516
1225 1225
1050 1050
R
v NV
a5 .
700 700
12 v B b4 av6 54
y 52 —
350 350 _—
173 173
7460 2463.7465 457, 2400, 24T1. 473, 74752477, 2479, 2491, 2483 7485 487, 2450 491, 493 TA952457. 7500 000 T 00 0. 1600 zioa  Z0 500 2700 000
Frequency (Miz) Freauency (WHz)
site 03CHILHY site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL Condition AV6_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000000KHz VBW:0010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D16 of D62
FAX: 886-3-327-0855



somonas. FCC RADIO TEST REPORT Report No. : FR332310C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

s asavmy Date: 20230516 s By Date: 20230546

125 1223

o 1050

o A o

. e 14 ven 10
o
700 T IR 700
e e 529 - Vst

529 - O

350 250

113 .

50 463 2405 34672400 471 2473475 4T 470 48T 7403 485 240 480 249485 A TAT. 7 oo e T w0 7o 70 a0 7o )
reauoncy (i) Hreauency (e
site 03CHILHY site o3cHLLHY
Condition £ PEAK_BE_74 3 9120D_01620_220824 VERTICAL ConditionPEAK_74 3 9120D_01620_220824 VERTICAL
REW:1000000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000000KHz SWT:Auto
) asavimy Dote 023,515 ) sy oate 20230546
125 1225
1050 1050
i NI N

2 o
T0q 700
N T a6 oe 54 o
350
175 13

60 483 2405 2487 2465 24TY 24752476 2477 470,245 20932485247 2485 2491 465 2495 457,500 oo e T T w0 70 a0 #0070 )

reauoncy iy Hreavency (e
site 03CHILHY site 03CHILHY
Condifion+ AV6_BE_54 3n 9120D_01620_220824 VERTICAL Condition: AV6_54 3 9120D_01620_220824 VERTICAL
REWA1000.000KHz VBW-0010KHz SWT:Auto RBWH1000000KHz VBW:0010KHz SWT:Auto

TEL: 886-3-327-0868

Page Number : D17 of D62
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

7+8

Horizontal

Fundamental

1 (dBuVim)

Date: 2023.05.16

Avg.

Jasavm) e
g w
;
-
1054 Ry 1059
s s f
‘ o
704 + 700) \m
hstmtnt]
524 . T w————— e
9 .
s "
o e 50 B s R e )
- eyt
Site +03CHII-HY Site 03CH11-HY
Condition +PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORIZONTAL
REWI000000KHz VoW 300000080 SWT:Auto BV 1000000KHz VEW-3000000KHz SWT:uto
s po— o o 33515
g -
105.0] 1050/ 1
~
s
Il
|
e 4
a A~ 5, { A
59 S S -
s “
o e =0 =0 w0 3ms R e )
e eyt
Site 03CHI11-HY Site 03CH11-HY
Condition AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL Condition
RBWFI0G0000KHz VBW 001004z SWT-Auto

AV6_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D18 of D62



somonas. FCC RADIO TEST REPORT Report No. : FR332310C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

7+8 Vertical Fundamental

s om) bate: 20230516 I oate: 20230516
124 129
.
1050 Py 1059
w79 o
| PEAK 74
700/ 700, H
g L.
U101 L SO S
e NPT TR N S S -
359 359
19 17
o7z 0 7 o ooz oo e T T 7o e 7 00
roduoncy () Heasony i)
oscHILHY site oscHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
RBWAT000.000KHz VBW/3000.000KHz SWT:Auto REW1000.000KHz VBW:3000.000KHz SWT:Auto
— e 2023.0515 s o oate 20230516
124 1229
1059

1050)

av6 54

= 52

% - ]

35 350 =

175 175

10 2520, 7540 2560 2360, 2400 215 000 00, T500. 1700 1900 2100 200, 2500, Z700. 3000
Froquency (MHz) Frequency (WHz)
Site 03CHILHY site 03CHILHY
Condition AVG_BE 54 3m 91200_01620_220824 VERTICAL Condition AV6G_54 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D19 of D62
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

7+8

Horizontal

Fundamental

A gBuvim)

Date: 2023.05-16.

1225)

A @Buvim)

Date: 2023.0515

1225

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

( \
a75) w or.
L/ PEAK_74
od nd
Ja J \‘
1 _peted . IO R
P R — ad — S
wd w
s "
o NN ) O B W w e e e
ot Py
oackiLHy Se oLy
Condition PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORIZONTAL
REWHI000000Ks 2 YEWH3000.000KH2 SWT-Auto REBWH000000K3 1z VEW-3000000K42 SWTAuto
am [— v oo 20230548
2 w2
s s
g w
104 o
525 5. | AVG_54]
35.0( 35.0 -
s s
e Y S o T B BB w e e s
FR—— Tescron
sie oscHILy Se oscHiLsy
Condifion AV, BE. 54 3m 9120, 01620_220824 HORIZONTAL Condition

AV6_54 3m 9120D_01620_220824 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D20 of D62



somonas. FCC RADIO TEST REPORT Report No. : FR332310C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO06 2437MHz - R

7+8 Horizontal Fundamental

Date: 2023.05-16.

s TN

i, \
P %W pEAK BE 74
704
St

h,
525 ebrrssirroto]
350
a2 243, 2840, 2450, 2450, 2850, 2450, 2
Froquency (MHz)
site 03CHIL-HY
Condition PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20230516
1225
1050) DERa
p
75 /
J \
709 \/—\/
— V6 BE 54
525 =
\\,\\
175
740, 260, ato, 2480,
Froquency (MHz)
Site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868

Page Number : D21 of D62
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i oate: 20230516 I oate: 20230516
124 1225
s /,f"\/“\ s ‘
1T ;
109 l_\/m 700 J 1
. S - LWMW
e, R e e -
359 350
124 17
i ST L T S 7 oo e T T 7o 7w B0 7 00
eauoncy iy Heaioncy e
site o3cHiLHY site o3cHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
REW:1000.000KH? VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
— e 2023.0515 s o oate 20230516
124 1229
;
1050 105
a f
o / o
70 - - 700
J '
. N | a4
529 / f P
S Y Y [P | VIS B
359 s
179 19
7o B HeBeaw amam @ am oo e TaG T a0 200 20 200,210 00
eauoncy (i Treasency e
site o3cHILHY site o3cHILHY
Condition  : AV6_BE_54 3n 9120D_01620_220824 VERTICAL Condition: AV6.54 31 9120D_01620_220824 VERTICAL
REWH1000 000KHz VBW:00I0KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D22 of D62



somonas. FCC RADIO TEST REPORT Report No. : FR332310C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

7+8 Vertical Fundamental

e 20230546
124
e,
oot
1059 Fany
’# \
Y
w79
— e,
70.0) '\/\w o,
R ,
529 SO —
359
T E T
roauency e
site oscHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20230516

e o 54

740,

260,

Froquency (MHz)

Site 03CHILHY

Condition AV6_BE_54 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868

Page Number : D23 of D62
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

7+8

Horizontal

Fundamental

A 9Buvim)

Date: 2023.05-16.

1225)

1050)

wwm"\\r\vy‘

\

A @Buvim)

Date: 2023.0515

1225

1050)

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m 9120D_01620_220824 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

875 \t 87.
70.0/ \‘4""'\1-«“w 70.0/
T M, Mentrtin b
W ]
24 IR ——_ 23 3 N .
254 9
R BTN T TR BT T A B S T T TR AT S P, T - s §
oy i ooy b
sire oacHILHY ste oaciHY
Condition PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORIZONTAL
REWLIO00 000K+ VBWE3000 000K SWT-Aute RELTO00 000K 2 VB 3000 000K+ SW Tt
i owec2023.0513 i o uz30515
e w25
s s
1
o7 NN o
\
700 \ 709
- o b4 w5t
g °
35.0( 350 -
s s
T T P T e AT R LN S W me e S
ey i L
sie oacHILHY Ste oacHiLHY
Condition AV, 8E_54 3m 9120,_01620_220824 HORIZONTAL Conditon

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number

: D24 of D62



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

7+8

Vertical

Fundamental

A 9Buvim)

Date: 2023.05-16.

1225)

105.0] et P

o

A @Buvim)

Date: 2023.0515

1225

1050)

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m 91200_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

vea e 14 ven 14
704 700
g “ ]
524 LS VNN 525 st st
e ——————
354 350
114 17
460 74637465, 2467 7450 24TA 4732475 24772475 451 2ARY AR5 AT 4002491 2493 B 24T, 7 G0 wn wen e oo 7o Bz 7i0n 3000
Froauoncy (Wi reauancy (i
site 03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
RBW:000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
s aBvimy oate: 20220516 ) auvim) Date: 20230515
1225 1225
1050 1059
ez o
704 709
g e b4 avo 54
529 52 Y
354 sy
s s
460 24632465 2457 2459 2471 2473, 24752477 2475, 2457 24852485 2487, 24892991 2493 2495 2457, 2500 o e wen w0 2ie Bz 7o 00
Froquoncy iz Froauency (i)
site 03CHILHY site 03CHILHY
Condition AVG_BE_54 3m 91200_01620_220824 VERTICAL Condition

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

7+8

Horizontal

Fundamental

1 (dBuVim)

Date: 2023.0547

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

e
.
Y
M pen 74
bimibtobior]
. - L S
ey e oncy s
Site 2 03CH11-HY Site 03CHI11-HY
Condition : PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORIZONTAL
RBII000000K 2 VOWS000000KHs SWTAste RBI000000KHe TOW 3000 000Kz SWTAuto
- — o J——
e
105.0f 1050/ 1
Pl
875 \ /J’\ 875
Y . L b
et 3 T ) o——
[ Feoency o
Site 03CHI11-HY Site 03CHI11-HY
Condition AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL Condition

AV6_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No.

: FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

s aBavim Dat: 20220547 s apavim) Date 20220547
129 1223
.
usg e uso
/ . |
W’ \ peac 74
700 ‘w 700 \t
g = b tian | Vedobtdmiimte
sl S
354 350
14 .
S0 7m0, 70 60 780 7400 7015 oo me e e wen a0 w0 @ 7 So00
Fromoncy Wiz Hrecuency (ks
site o3cHILHY sire o3cHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KH? VBW:3000.000KHZ SWT:ATo RBW:I000.000KHz VBW:3000 000KHZ SWT-Auto
s apuvim) st 20230547 ) apuvim) Date 20220517
121 122
1050 /\ 1050 1
o I o
524 e 2 | o 54
35.0/ FIY
s s
ST D 7560 D Zi0 781 N T T 50
Froquancy i) Freduency (ke
site o3cHILHY site o3cHiLHY
Condition AV6._BE_54 3m 9120D_01620_220824 VERTICAL Condition

AV6_54 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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somonas. FCC RADIO TEST REPORT Report No. : FR332310C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

7+8 Horizontal Fundamental

1 (@BuVim) Date: 2023.05-17 A (@BuVim) Date: 2023.05-17

1225 1225

1050 1059

o75) or.

PEAK BE 74 PERK 74
700 700)
g
et e
525 B 525 e et ot | e
TP e e
350 350)
1751 .
460 2463.2465.2467. 2469.2471. 2473, 2475.2477. 2479, 2481, 2483, 2485 2457, 2489, 2491, 2493, 2495.2497. 2 000 300, 1500 1700 1900. 2100 2300. 500, 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHILHY Site 03CHIL-HY
Condition PEAK_BE_74 3m 9120D_01620_220824 HORTZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 dBuVim) Date: 20230517

J g8

Date: 2023.0547

1225 1225
1050) 1050)

g L\\ g
- Av B 54
525 AT

av6 54

175 175
450 2463.2465. 2457, 2459, 2471 2473, 2475.24T7. 2470, 2461, 7463.7485. 7457, 24592491, 2495, 2495.2497. 2500 000 00, T500. 1700 1900 2100 2300, 2500, Z700. 3000
Froquency (Miiz) Freauency (MHa)
Site 03CHILHY site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL Condition AV6_54 3m 9120D_01620_220824 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D28 of D62
FAX: 886-3-327-0855



somonas. FCC RADIO TEST REPORT Report No. : FR332310C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

7+8 Vertical

Fundamental

o) oo 20220517 e oae 0220547
124 12
1054 1059
T
s = w
e v 14 venk 14
Mo 7T £ £
700 il "“»wm 700 i
525 S — 525 wa-.w,,u-w»m—vwmj LS i
RN 2
25 259
4 "
534633465 4572400 4T 4TS 478 2AT7 4T AT 240495 45T 48 249 2493 B AT 7 oo e T T w0 w0 7 00
reavonc iy reuoncy e
oY

site 03CHILHY
Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

PEAK_BE_74 3m 9120D_01620_220824 VERTICAL

site
Condition
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

s apuvim) et 20230547 ) apuvim) Date 20220517
121 122
1054 1050
G o
/X\ o
B - AVG_BE 54 AVG_54)
525 h S e W - e .
h
354
s s
0 24 2485 2457 2465 2471 24752475 2477 2475 40T 7405245, 2487 2489 2457 24952495 20977500 oo e w0 T wsen a0z #0670 50
asoncy i) Freduency (ke
site o3cHILHY site o3cHiLHY
Condition AV6._BE_54 3m 9120D_01620_220824 VERTICAL Condition AV6._54 3m 91200_01620_220824 VERTICAL
RBWA1000.000KHz VBW0.300KHz SWTiAuto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D29 of D62
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

7+8

Horizontal

Fundamental

1 (dBuVim)

Date: 2023.05.16

) (dBuVim)

Date: 2023.0515

Avg.

AV6_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto

1225 122
.
1050 /%m“/w\/‘l 1050
peAk 74
700 - M'/M 700) §
r - —
52 A T e
359 350
s .
510 70, 260 E—TD 0 20 240 2470 0 o6 500 00 1900 7ioa 200 2500 2700 3000
Frequency (W) Freauency (WHz)
Site +03CHILHY site 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) @By Date:2023.05.16 A (@Buvim) Date: 20230516
1225 122
1050 1050 .
/\/\/\/*
a5 .
1 \ AVG 54
522 - 52
o — T
359 T N
1 .
510 70 760, 700, 7400, 220, 2440 200 2470 000 00 500 00 1900 zioa 200 2500 2700 3000
Frequency (M2 Frequency (WHe)
site 03CHILHY site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 HORTZONTAL Condition
RBW1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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somonas. FCC RADIO TEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Full CHO3 2422MHz - R

7+8

Horizontal

Fundamental

Avg.

AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Dote: 20230516
1225
T0sgf_ A,
a5 \
LMMW "'ln
e M%/,J“W\ &
525 R m—
™ T
a2 Zad. 7450 7460 2400 w2
Frequency (M)
site 03CHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s Date: 20230516
1225
1050
Moo
a5 \
700 \
VG B 54
525 S
N~ 1
173
7, 740, 7450
Froquency Mz
site 03CHIL-HY
Condition

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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somonas. FCC RADIO TEST REPORT Report No. : FR332310C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

7+8 Vertical Fundamental

) Buvim) Date:2023.05:46 s @Bavim) Dote: 20230546
1225 1225
105.) W”‘\w\ 1059
a5 .
J penk 74
704 P, 70 {
W o | Nt
528kt i s2ql e .
350 350
173 .
570 730 760 730 7400 20 200 24002470 000 T 00 oo 1600 zion  z0 | 2500 7700 000
Frequency (M) Freauency (MHz)
site 03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000000KHz SWT:Auto
) Bavim) Date: 20230516 ) @Bavim) Dote: 20230546
1225 1225
1050 1050
N ~
avava
75 f \/ 8. {
// | l
A \ 6 54
525
7 A = TN I -
350/ an—’_’——_‘
ez Iz
310 7340 730, T P 70 24602470 %0 T 00 o0 1600 zioa  Z0 2500 2700 )
Frequency (iz) Freavency (WHz)
site 03CHIL-HY site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 VERTICAL Condition AV6_54 3m 9120D_01620_220824 VERTICAL

RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D32 of D62
FAX: 886-3-327-0855



somonas. FCC RADIO TEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Full CHO3 2422MHz - R

7+8

Vertical

Fundamental

Peak

Date: 2023.05-16.

]
105.0} i
g N
w7 A
Y
\“\MW'WWAF*M\
ot
" ;
T -
254
T SR o B
roqoney o
sire oacHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20230516

\// '\\// N

\
N
I s N

350
175
TTRTT) 7 0. 2450, 0

V6 BE 54

740, 260, 2480,
Froquency (MHz)

Site 03CHILHY

Condition AV6_BE_54 3m 9120D_01620_220824 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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somonas. FCC RADIO TEST REPORT Report No. : FR332310C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - L

7+8 Horizontal Fundamental

A gBuvim) Date: 2023.05-16.

A @Buvim) Date: 2023.0547

1225)

105 SN,

1225

1050)

pen 74
704 3 MM\, A 700 i
f ]
52 5f it A A A 4 525 S trempiorscrs

T —— R

350 350
175 7.
310 240, 2560, 2380, 2400, 2. 2840, 2860, 2470 000 300, T80 1700 1900 2100 2300, 2500, 2700, 3000
Frequency (MiHz) Frequency (MHa)
03CHIL-HY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 20230516 A @BuVim) Date: 2023.0547
1225 1225
1050) 1050) 4
75 o7,
700) 709
av6 54
525 52 i
N ) ) SR ————
350 P oo
175 175
310 740, 7560, 7560, 2400, 720, 240, 2850, 2470 000 00, T500. 1700 1900 2100 2300, 2500, Z700. 3000
Froquency (Mz) Freauency (MHa)
Site 03CHILHY site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL Condition AV6_54 3m 9120D_01620_220824 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D34 of D62
FAX: 886-3-327-0855



somonas. FCC RADIO TEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

7+8

Horizontal Fundamental

Peak

Date: 2023.05-17

1050 IR \f‘m\

2%, 2840, 2450, 2450,
Froquency (MHz)
03CHIL-HY

PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20230517

N = V6 BE 54

Site
Condition

740,

260, ato,
Froquency (MHz)

03CHILHY

AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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somonas. FCC RADIO TEST REPORT Report No. : FR332310C

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - L

7+8 Vertical Fundamental

A gBuvim) Date: 2023.0547

A @Buvim) Date: 2023.0547

H
1050 \{A\""\ 1050

e 74
700) e ate el 9 f
O
Y detesid | et
9 AL A N 0 N ) B
254 250
14 .
o mame mw ww mm A w0 zan G w0 e w0 w0 w70 50
Frequency (i) Frequency Wz
site o3cHILHY sire o3cHLHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL Condition PEAK_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VEW-3000.000KHz SWT:Auto RBW:I000.000KHz VBW-3000000KHz SWT:Auto
s aBavim) Dot 2023.05.47 ) aBavimy Dot 20230547
121 1225
1050

o3 //\// \/ A a
T00) —J 700

A N ik

av6 54
52 AT
A R EE B
I N I RN P e
350 350
175 175
310 740, 7560, 7560, 2400, 720, 240, 2850, 2470 000 00, T500. 1700 1900 2100 2300, 2500, Z700. 3000
Froquency (Mz) Freauency (MHa)
Site 03CHILHY site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 VERTICAL Condition AV6_54 3m 91200_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D36 of D62
FAX: 886-3-327-0855



somonas. FCC RADIO TEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

7+8

Vertical

Fundamental

Date: 2023.05-17

a2 243, 2840, 2450,

Avg.

MV EAVENVS *\
Iy

740, 260,

Froquency (MHz)

Site 03CHILHY

Condition AV6_BE_54 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450, 2850, 2450, E
Froquency (MHz)
site 03CHIL-HY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 dBuvim) Date: 20230517

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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somonas. FCC RADIO TEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

7+8

Horizontal

Fundamental

A gBuvim)

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Condition

- oate 0230547
124 129
,
1059 1059
w79 o
ek 74
00 o 700
NWW
7Y S SRS SR S s2s ottt
359 359
19 17
i N TSN L ST T S [ S~ ™ Ty 00
Heasonc iy Heasony i)
oscHILHY site oscHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORIZONTAL
RBWAT000.000KHz VBW-3000.000KHz SWT-Auto REW1000.000KHz VBW:3000.000KHz SWT:Auto
e ) oate 20230547
124 129
1059 1059 ,
A "
700 700
525 W . / AV 54
- g FJI—_—— 1]
35.0( 38.0f—
179 13
o P T NN ST L S R ™ Ty 5000
oasonc Heaseny )
site o3CHILHY oscHtLHY
Condition AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL

AV6_54 3m 9120D_01620_220824 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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somonas. FCC RADIO TEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

7+8

Horizontal

Fundamental

Date: 2023.05-17

f/'“ T T
\
L
/ \
Jasv \ i
!
e
A o —

2450,
Froquency (MHz)

Avg.

AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

site 03CHILHY
Condition PEAK_BE_74 3m 91200_01620_220824 HORTZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
o Dater 20230517
1229
1054
s L 1N
] / VW, \/ \
700) J {
— v B 54
S8 AN B
ez
Zad0, 2460, 2450
Frequency (MHz)
site 03CHILHY
Condition

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

7+8

Vertical

Fundamental

Peak

) dBovim) Date:2020.05-7
122
105 SR,
a1
700 M/W
1

350
1)

570 B R N NN T T )

Frequency (M)

03CHIL-HY
PEAK_BE_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

A @Buvim)

Date: 2023.0547

1225

1050)

PEAK 74

PP ewe R AR RS

§
A PO S

000

site
Condition

00, M50 1700 1900, 2100 23
Frequency (MHa)

03CHILHY

PEAK_74 3m 9120D_01620_220824 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

00, 2500 2700, 3000

Avg.

1 (dBuVim)

Date: 20230517

1225

1050)

310 740, 7560, 7560, 2400, 720, 240,
Froquency (Miz)
Site 03CHILHY
Condition AV6_BE_54 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450, 2470

J g8

)

Date: 2023.05-17
1225

1059 1

or.

700)

ave_54]

52

3500

175

000 300 1500 1700 1900 2100 2300 2500 2700, 3000

Frequency (MHz)

ite 03CHIL-HY
Condition

AV6_54 3m 91200_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR332310C

WIH

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

7+8

Vertical Fundamental

Date: 2023.05-17

Avg.

AV6_BE_54 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

\/ \‘m,w/v\
52.5 -
354
R E T
Frouency iz
site o3cHILHY
Condition PEAK_BE_74 3m 9120D_01620_220824 VERTICAL
RBW:1000.000KH? VBW:3000.000KHZ SWT:ATo
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 242/61 CHO3 2422MHz - L
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Avg.
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WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIH 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)
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2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)
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WIH

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

Antenna Band Cy?:?et)(/%) T(us) 1/T(kHz) VBW Setting
7+8 802.11b 98.20 - - 10Hz
7+8 802.11g 99.05 - - 10Hz
7+8 2.4GHz 802.11ax HEZ20 Full RU 99.56 - - 10Hz
7+8 2.4GHz 802.11ax HE20 106 RU 91.96 9270 0.11 300Hz
7+8 2.4GHz 802.11ax HE40 Full RU 99.18 - - 10Hz
7+8 2.4GHz 802.11ax HE40 242 RU 99.55 - - 10Hz
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